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Signed for and on behalf of 
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. 

 
 
 

Jerry Jiang 

Approved Signatory 
  

 

 

 

 

 

Client Name:  Haining UV Decoration Material Co., Ltd. 

Client Address:  2nd Floor, Building 1, No. 6, Lane 631, Lianhe Road, Haizhou Street, Haining City, Jiaxing 
City, Zhejiang Province 

 
Sample Name:  Acoustic Panel 

The above sample(s) and information were provided by the client. 
----------------------------------------------------------------------------------------------------------------------------- ---------------- 
 
 
 

SGS Job No.:  SHIN2311001888CM03 IN-SH-CP-5627-23467 

Sample Receiving Date:  Nov 15, 2023 

Testing Period:  Nov 15, 2023 ~ Dec 10, 2023 

Test Requested:  Select test(s) as requested by the client. 

Test Method(s):  Please refer to next page(s). 

Test Result(s):  Please refer to next page(s). 
 

Test Requirement Conclusion 

Formaldehyde Emission Pass 
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Test Result(s):  
 

Test Part Description： 

SN ID Sample No. SGS Sample ID Description 

SN1 001 SHA23-0189610-0001.C001 Black/yellow solid parts 
 

Remarks: 
(1) 1 mg/kg = 1 ppm = 0.0001% 
(2) MDL = Method Detection Limit 
(3) ND = Not Detected (< MDL) 
(4) “-“ = Not Regulated 

 
Formaldehyde Emission 
 
Test Method: With reference to EN 717-1:2004, analysis was performed by UV-Vis. 
 

 

Test Item(s) Limit Unit(s) MDL 001 

Chamber No. CHEM- - g - 1 

Formadehyde Emission (In air) 0.124 mg/m³ 0.080 ND 

Conclusion Pass 
 
 

Notes: 
(1) Reference Limit: EN13986:2004(E) 
(2) Formaldehyde class E1: ≤0.124 mg/m3 air 

     Formaldehyde class E2: ＞0.124 mg/m3 air 
 

 

The maximum permissible limit is quoted from the client requirement. 
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple 
Acceptance Rule (w=0) stated in ILAC-G8:09/2019. 
  



 

 

Test Report No.: SHAIN23018961002 Date: Dec 12, 2023 Page 3 of 3 
 

 

 

Sample Photo: 

 

SHA23-0189610-0001.C001 

 

SGS authenticate the photo on original report only 
*** End of Report *** 


		2023-12-12T08:36:24+0000
	CNE2
	SGS officially issued document




